NUCOR STEEL - BERKELEY CERTIFIED MILL TEST REPORT 10,03/14 13:18:39

P.0. Box 2238 100% MELTED RND MANUFACTURED IN THE USA
Mt . Pleasant, S.C, -29464 ‘A1l beams produced by Nucor-Berkeley are cast and
Phone: (B43) 336-6000 rolled to a fully killed and fine grain practice,
Mercury has not been used in the direct manufacturing of this material.
Sold _To: PLESA ANAHURC Y CIR SA DE CV Ship To: DIX SHIPPING PORT OF TAMPICO Customer H.: 3926 - 2
AVE VALLE DE LES RLAMEDES TERMINAL MUELLES FISCALES Customer PO: 19349
NO 66-0 CPT MUELLES FISCALES, TM B.o.L, H...1 10987171
TULTITLAN, EM 54940 TAMPICO, TM 89000 MOS: B

SPECIFICATIONS: Tested in accordance with ASIM sSpecification R6/AGAM-14 and A370. Quality Manual Rev H27.
AASHTO : M270-50-10 . : -
ASME | SA-36 07a '
ASTM ¢ R992-11:A36-12/A529-05-50/R572 5013a/A709-5013a
CSR ¢ G40,2150WM/G402150WMT

Heath Yield/ VYield Tensile | C ! Mo i P S | si | Cu | Ni | CEl
Grade{s) Tensile (PSI) (DPSI) Elong | Cr | Mo | Sn B | v | Nb | EXXX¥X | CE2
Description Test/Beat J¥W  Ratio (MPa) (MPa) 1 I OXXEXXX | Ti | OEXXAXX EXXXXE | N | EXRXXE | CI | Pcn
!
,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, g e L
wilx22 1410840 .84 56500 67000 26.44 | .06 81 {007 036 23 16 |04 Y.
040 00.00° A992-11 390 462 L .01 ;. .0063 0003 .003 029 | | .2665
W250K32.7 .85 57600 66100 27.19 | 001 | go4o i 4.00 | 1257
012.1920m 397- 470 48 Pcis) 42,240 1bs Invk 0
W10x26 1410818 B3 56500 67700 26.25 | 06 86 | .008 023 22 18 P08 .23
040 00.00" R992-11 390 467 i .05 .01 { .0087 .0og? 003 029 | | 2757
W250K38.5 B3 56800 68200 27.35 | 001 | .0050 | 4.22 | 1284
012.1920m 3392 470 66 Pc(s) 68,640 lhs Tavh: 0
W10x30 1410804 B2 54900 67100 27.69 | 06 B4 | .013 024 .23 15 P04 23
040 00.00° R992=11 379 463 } 04 01 | .00s0 .0003 004 025 | ! 2728 |
W2350%44 .8 .82 54600 66300 27.80 | 001 | 0044 | i =
012.1920m 376 457 3 pe(s) 3,600 lbs
W10x30 1410811 82 55600 67900 27,79 07 81 009 032 .23
040 00.00" A992-11
W250K44 .8
012.1920m

Elongation based on 8" (20.32cm) gauge length. 'No Weld Repair‘ was performed. Hg free and no contact with Hg during manufacture.

CI = 26.01Cu+3.68Ni+1,20Cr+1,49S1+17.28P-(7.29CuXNi)-({9,10Ni%P)-33.39({Cuxcu) CEl= CH(Mn/6)+{ (Crt+MotV)/5)+{(NitCu)/15)

Bem = CH(SL1/30)+(Mn/20)+{Cu/20}+(NL/60)+(Cr/20)+(Mo/15)+(V/10)1+58B CE2 = CH((MntS1)/6)+{(CrtMotViCh)/5)+((NitCu)/15}
I hereby certify that the contents of this report are accurate and Bruce A, Work

correct, All test results and operations performed by the material Metallurglst/

manufacturer are in compliance with material specifications, and Quality Ccnt;pl
when designated by the Purchaser, meet applicable spacifications. li;//



NUCOR STEEL - BERKELEY CERTIFIED MILL TEST REPORT . 10,03/14 13:18:39

P.0O. Box 2259 100% MELTED AND MANUFACTURED IN THE USA
Mt . Pleasant, S.C. 29464 : All beams produced by Nucor-Berkeley are cast and
Phone: (B43) 336-56000 rolled to a fully killed and fine grain practice.
Mercury has not been used in the direct manufacturing of this material,
Sold To: PLESA ANAHURC Y CIA SA DE CV Ship To: DI¥ SHIPPING PORT OF IRMPICO Customer K.: 3926 - 2
AVE VALLE DE LES RLAMEDES TERMINAL MUELLES FISCALES ¥ Customer PO: 193349
NO 65-0 CPT MUELLES FISCALES, TM BooLo: .ot T097170
TULTITLAN, EM 54940 : TAMPICO, TM 69000 MOS: B

SPECIFICATIONS: Tested in accordance with ASTM specification A6/AGM-14 and A370. Quality Manual Rev H27.
AARSHTIO : M270-50-10
ASME : SA-36 O07a
ASTM : AR992-11:R36-12/R529-05-50/A572 5013a/A709-5013a
CSA : G40.2150WM/G402150WMT

HeoatH Yield/ Yield Tensileg C Mn | P 5 ] Si Cu s Ni ! CEl

Grade{s) Tensile (PSI} (BSI) Elong Ep Mo ; Sn B ! v Nb | XXXXXX | CE2

Description TeSt/Heat JW Ratio (MBa) {MPa) 1 XXXXXX Ti I EXXNEA XXKXXX | N XXXAXX | CI | Pcm

W10x30 1410807 82 55900 68200 26,23 .07 .B5 ! .009 030 | 22 ) .04 | .23
040° 00.00° R93%2-11 385 470 .04 .01 ! 0061 o003 | 004 027 | | 2125
w250%4¢ .8 81 53700 66400 25,139 001 | | gos2 | 4.08 i 1287
012.1920m 370 458 23 Pc(s) 30,000 1bs Invf: 0

wi0x30 1410808 B3 56900 68700 27.53 .07 83 | .009 029 .23 W17 T | 23
D40 0O.00* R9%2-11 392 474 04 01 ! 0059 0003 pos3 028 | | 2814
W250%44.8 B2 56400 68900 27.16 001 | po49 1 4,18 | 1338
012.1920m 389 475 + 3 Pec(s) 3,600 1bs © Invk: 0

W10x30 1410815 B2 55300 67600 25.40 07 B4 | .o08 023 20 19 {09 123
040’ 00.00° A992-11 3681 456 .05 .01 | 0067 0003 003 ,028 | 12113
W250%4¢ .8 .82 54300 66900 27,18 001 | 0055 [ B | 1288
012.,1920m 379 461 2 Pc(s) 2,400 lbs Invf: 0

W12x26 2410079 .82 57600 70500 24.33 07 1.01 i oos8 .030 27 16 .04 1 .26
040 00,00 R39z-11 397 436 04 01 1 nos4 poos 005 028 | 13077
w310K38.7 B2 58000 70400 24.80 . ,g01 | 0052 1 395 1 ~.1388
012.1920m 400 485 116 Pc{s) 120,640 1lbs Invf: 0

Elongation based on B' (20.32cm) gauge length. ‘No Weld Repair’ was performed. Hg free and no contact with Hg during manufacture.
CI = 26,01Cu+3.88Ni+1,20Cr+1,49Si+17,2BP-/7.23CuXNLi)-(9,10Ni%P)-33,39(CuxCu) CEl= C+(Mn/6)+({(CrtMotV)/5)+((NitCu}/15)

Pem = C+{Si/30)+(Mn/20)+{Cu/20)+(Ni/60)+{Cr/20)+{Mo/15}+{V/10)}+5B CE2 = CH((Mn+SL1)/6)+{(CrtMotVtCh)/5)+((NLitCu}/15)
I hereby certify that the contents of this report are accurate and Bruce A, Work
correct, All test results and operations performed by the material Metallurgist/
manufacturer are in compliance with material specifications, and Quality Control

when designated by the Purchaser, meet applicable specifications.

1/



NUCOR STEEL - BERKELEY CERTIFIED MILL TEST REPORT . 10,03/14 13:18:39

P.0., Box 2259 100% MELTED AND MANUFARCTURED IN THE USA
Mt. Pleasant, S.C. 29464 All beams produced by Nucor-Berkeley are cast and
Phone: (843) 336-6000 rolled to a fully killed and fine grain practice,
Mercury has not been uSed in the direct manufacturing of this material,
Sold To: PLESA ANARHURC ¥ CIA SA DE CV Ship To: DI¥ SHIPPING PORT OF TAMPICO Customer K.: 3326 - 2
AVE VALLE DE LES RLAMEDES TERMINAL MUELLES FISCALES + CuStomer PO: 19349
NO 66-0 CPT MUELLES FISCALES, TIM Bk, Hora vt 1097171
TULTITLAN, EM 54940 TAMPICO, TM 83000 : MOS: B

SPECIFICATIONS: Tested in accordance with RASTM specification R6/A6M-14 and A370. Quality Manual Rev H27.
AASHTO : M270-50-10
ASME : SA-36 07a
ASTM : R992-11:A36-12/A529-05-50/R572 5013a/A709-5013a
CSA : G40.2150WM/G402150WMT

BeatH Yield/ VYield Tensile by € ! Mn ! P i 5 si Cu | Hi !
Grade(s) Tensile (PSI) (PSI) FEleng | Cr | Mo | Sn | B v Nb ] XXXXxXX !
Description Test/Heat JW  Ratio  (MPa) (MPa) k XEEXXX | Ti IOEXRARE ] OXAEXXX N EXXxxx | ¢l i
|
,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, !
Wl2x2¢ 2410081 81 57100 70400 23.30 07 | 1.03 { .010 | .02B .26 .16 | .05 26
040 00.00°" A992-11 334 485 .05 poo.0l | .0084 | .00D4 005 029 3120
W310K838.7 .B2 57600 70100 24.15 | .o01 | | 0050 | 3.98 11399 |
012.1920m 397 483 28 Pc(s) 29,120 lbs Invh 0
Wwil2x26 2410119 B0 56400 70200 24.43 07 i 1.03 io.009 031 23 .15 i 06 21 !
040 00.00° A9%2-11 389 484 .7 j .03 | .0091 | goos 00s 031 | 327L |
W310¥38.7 .80 54900 68600 24.36 jo.001 | 0035 | 3.93 11455 |
012.1920m 379 473 3 pcf{a} 3,120 lhbs Invf: - 0
Wil2x2e 2410121 .80 55600 69900 24,36 07 { 1.02 { .008 | .03 .26 16 {o.o06 27 !
40’ 00.00° A992-11 383 482 .05 i .02 i 0089 | 0oos 0os 030 | i 3157 |
W310K38.7 .82 56100 6BBOO0 24.40 {001 | | 0051 P399 | 1418 |
012.1920m 387 474 15 Pc{s) 15,600 lbs Invh: 0
w1l2x26 2410140 .81 57300 70900 25.05 | .07 1 1.08 | a13 | 031 23 ! 19 y .05 L]
0407 00.00" A932-11 3935 489 p .08 {01 | .0091 | 0005 gos p .030 | | 3260
W310X38 .7 B2 58500 71500 25.73 | i oo | | 0054 | i 4.50 | 1481 |
012.1920m 403 493 § Pc{s} 6,240 1bs Inul: 0

Elongation based on 8' (20 32cm) gauge length. ‘No Weld Repair’ was performed. Hg free and no contact with Hg during manufacture.
CI = 26,01Cu+3,88Ni+41,20Cr+1.49S1i+17,28P-{7.29CuXNi)-(9.10Ni¥P}_33,39(CuXCu} CEl= CH(Mn/6)+{(Cr+MotV)/5)+{(Nit+Cu)/15)

Pcm = C+(Si/30)+(Mn/20)+(Cu/20)+{Ni/60)+(Cr/20)+(Mo/15)+(V/10}+58 CE2 = CH({(MntS1)/6)+{(CrtMotV+Ch) /5)+((NitCu)/15)
I hereby certify that the contents of this report are accurate and Bruce R. Work
correct. Rll test results and operations performed by the material Metallurglst/
manufacturer are in compliance with material specifications, and Quality Control

when designated by the Purchaser, meet applicable specifications.




NUCOR STEEL - BERKELEY CERTIFIED MILL TEST REPORT 10,03/14 13:18:39

P.0. Box 2253 100% MELTED AND MANUFACTURED IN THE USR
Mt, PleaSant, S.C, 29464 All beams produced by Nucor-Berkeley are cast and
Phone: {843) 336-56000 rolled to a fully killed and fine grain practice.
Mercury has not been uSed in the direct manufacturing of this material,
Sold To: PLESA ANAHDRC Y CIR SA DE CV Ship To: DIX SHIPPING PORT OF TRMPICO Customer H.: 3326 - 2
AVE VALLE DE LES RLAMEDES : TERMINAL MUELLES FISCRLES Customer PO: 19349
NO 66-0 CPT MUELLES FISCALES, TM Byo. L. Hipot 1097171
TULTITLAN, EM 54940 2 TAMPICO, TM 89000 E MOS: B

SPECIFICATIONS: TeSted in accordance with ASTM specification A6/RGM-14 and A270. Quality Manual Rev H27.
RASHIO : M270-50-10
ASME : SA-36 D7a
ASTM : A992-11:A36-12/A529-05-50/A572 5013a/A709-5013a
CSA ¢ G40, 2150WM/G402150WMT

i Heath Yields Yield Tensile
Grade{s) Tensile ({PBSI) (BSI) Elong
Description Test/Heat JW Ratio (MPa) (MPa) %
W12x35 1404875 .81 57200 71000 23.84 ! ! : !
040 00.00° A9%2-11 394 430 | i : |
W310K52 .81 56600 170700 23.BB | 001 | 0053 | 3.58 p 132 |
012.1920m 390 487 18 Pc{s) 25,200 1bs Invf: 0
W12x35 2404912 B2 57800 70500 23.74 | .07 1.02 |.014 012 28 13 ! 04 .26
040 00,00 R992-11 399 486 1 .04 01 | .0069 .0003 005 029 | 3112 |
W310K5? .81 57000 70400 24,41 | .gor | .0039 ) vl 1384 |
012-.1920m 333 485 1 Pcfs) 1,400 1lbs Invf: 0
W1e2x3s 1404873 82 57100 70000 23.90 | .07 ] 1.02 | .008 024 22 12 [T .26
040 00.00° A992-11 394 483 1 .03 [ i\ .0056 .0002 004 028 | 3022 |
W310¥52 81 56500 70100 23,39 | .01 | 0044 1 3.28 11396 |
012.1920m 390 483 11 Pc{s) 15,400 1bs Invi: 0
15 Heat(s) for this MIR.
Elongation based on B' (20.32cm) gauge length, 'No Weld Repair' was peformed,
CI = 26.01Cu+3,88Ni+1,20Cr+1,4951+17.28P {7,29CuXNi)-(3.108i%¥P)-33,39(Cu%cu) CEL = CH(Mn/6)+({CriMotV)/5)+{(NitCu)/15)
Pem = C+(Si/30)+(Mn/20)+(Cu/20)+(Ni/60)+(Cr/20)+(Mo/15)+({V/10)+5B CE2 = CH{{MntS1)/6)+((CrtMotV+Ch)/S)+{(NL+Cu)/15})
I hereby certify that the contents of this report are accurate and Bruce A, Work -
correct., All test results and operations performed by the material Metallurgist s

manufacturer are in compliance with material specifications, and -
when designated by the Purchaser, meet applicable specifications. lii//



